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JLA LTD 

MEADOWCROFT LANE 

RIPPONDEN 

HALIFAX 

WEST YORKSHIRE                                    

HX6 4AJ 

UNITED KINGDOM 

 

Attention: Jackie Hook 

 

  

The following sample was submitted and identified by the client as: 
 

Sample Description: Sample of three Microfibre cloths 

  

Details of Sample: Sample A: New cloth, Blue, Batch 015.374 

 Sample B: Thermal cloth, Red, Batch 010.365 

 Sample C: Non thermal cloth (OTEX), Blue, Batch 015.349 

  

Date Sample(s) Received: 04th April 2008 

  

Testing Period: Tested between 05/04/08 and 11/04/08 

  

Test(s) Requested: Determination of Fibre Composition 

  

Test Results: Detailed in Appendix A 

 
Signed for and on behalf of 
SGS United Kingdom Ltd 

 
____________________________ 
Stephanie Mackenzie B.Sc. (Hons) 

Assistant Technologist, Softlines Department. 
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Appendix A: Test Results 
 
 

Fibre Composition  
(In accordance with 73/44/EEC and 96/73/EC, as amended by 2006/2/EC) 
The test has been performed on large repeat units of the pattern, and incorporates all yarns irrespective 
of colour or position in the fabric. 
 
Sample A: New cloth  Result Declared 
Polyester (%) : 72.8 80.0 
Polyamide (%) : 27.2 20.0 
    
Sample B: Thermal cloth  Result Declared 
Polyester (%) : 78.3 80.0 
Polyamide (%) : 21.7 20.0 
    
Sample C: Non thermal cloth  Result Declared 
Polyester (%) : 75.3 80.0 
Polyamide (%) : 24.7 20.0 
 
 

*** End of Report*** 


